Vertical Shaft Pressure Washers

’gﬂ‘IlwssziLDL Pulvérisateurs de Lavage a Arbre Vertical

BUILT TO LAST Hidrolavadoras de Eje Vertical

</

Replacement Parts List
Liste de Pieces de Rechange PW1549V2LE
Lista de Repuestos

For parts, products & service information visit

POVWER JBPERT

www.chpower.com

© 2003 Campbell Hausfeld/Scott Fetzer For parts, product & service information IN463000AV  6/03
visit www.chpower.com



Replacement Parts List

For Replacement Parts, Call 1-800-330-0712

Please provide following information:

- Model number

- Serial

- Part description and number as shown in parts list

Ref. No

number (if any)

Address parts correspondence to:
The Campbell Group
Attn: Parts Department

100 Production Drive

Harrison, OH 45030 U.S.A.

Part Number

No de Ref. Description Description Numéro de piéce Qty.
No. de Ref. Numero del repuesto
1 Handle tube Tube du manche Tubo del mango PM254000BH 1
2 1/4" - 20 bolt, Boulon, 1/4 po - 20, ) Perno de 6,4 mm (1/4") - 20,
(handle) (manche (mango) PMO001902AV 1
3 Flat washer Rondelle plate Arandela plana PM002000AV 13
4 1/4" - 20 Nylon lock nut  Ecrou de serrage en nylon,  Tuerca de reborde adentado
1/4 po - 20 de 6,4 mm (1/4") - 20 ST073808AV 7
5 1/4" - 20 bolt, (base) Boulon, 1/4 po - 20, (base) Perno de 6,4 mm (1/4") - 20
(base) PMO001901AV 3
6 Left leg Pied, gauche Pata, izquierda PMO015411BH 1
7 Right leg Pied, droit Pata, derecha PMO015412BH 1
8 Rubber bumper Pare-chocs en caoutchouc  Defensa de goma AL062300AV 2
9 1/4" - 20 x 3/4" self-tapping Vis a téle 1/4 po-20x3/4 po Tornillo autoroscante de 6,4 mm
screw (1/4") - 20 x 19,1 mm (3/4") MJ102100AV 2
10 Wheel Roue Rueda WAO002401AV 2
11 Pushnut Ecrou poussoir Tuerca a presiéon MJ104700AV 2
12 1/4" - 20 bolt, (axle) Boulon, 1/4 po - 20, (Arbre Perno de 6,4 mm (1/4") - 20 x
de roue) 5,08 cm (2"), (Eje) PMO001903AV 2
13 Axle Arbre de roue Eje PM227900BH 1
14 Baseplate Plaque de base Placa de base GNO004530AV 1
15 Eyelet bolt Boulon a oeillet Perno de ojalillo PMO080740AV 1
16 Detergent tank assembly Assemblage du réservoir de  Ensamblaje del tanque de
détergent detergente PM252000S)J 1
17 Cap Capuchon Tapén PM252450AV 1
18 Gun Pistolet Pistola PM243000AV 1
19 Lance Lance Varilla de extensién PMO005116AV 1
20 Detergent tube Tube de détergent Tubo del detergente PMO013700SV 1
21 Hose Tuyau Manguera PM243700AV 1
22 O-ring Joint torique Anillo en o PM245800SV 1
23 1/4" - 20 Serrated nut Ecrou dentelé, 1/4 po - 20 Tuerca estriada de 6,4 mm
(1/4") - 20 PMO031101AV 4
24 1/4" - 20 bolt, (tank) Boulon, 1/4 po - 20, (réservoir) Boulon, 1/4 po - 20, (réservoir) PMO001901AV 4
v25 Pump assembly (not shown) Montage de pompe Ensamblaje de la bomba
(Pas indiquée) (No se muestra) PM255000S)J 1
v26 Engine (not shown) Moteur (Pas indiquée) Motor (No se muestra) PM234600AV 1
v Items not shown Pas Indiquée No se muestra

www.chpower.com

REPAIR MANUAL FOR PRESSURE WASHERS
NOW AVAILABLE!

¢ Step-by-step instructions lead you through the removal,
inspection and replacement of key parts

¢ Jam-packed with pictures, line art and exploded views

To order call 1-800-330-0712




